
Huntly Ngaruawahia DWSP November 2023 V2.1 Page 1 of 35 
 

       

Community Code HUN002 

Source Code S00070 Ngaruawahia; S00071 Huntly 

Treatment Plant Code TP00131 Ngaruawahia; TP00132 Huntly 

Zone Code HUN002 Huntly; NGA002NG Ngaruawahia 

Water Supply 
Huntly- Ngaruawahia  
DRINKING WATER SAFETY PLAN 



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 2 of 35 
 

This is a controlled document and is subject to document control processes. The source document is 
maintained by the Document Controller. When you print this document, the printed material is an 
uncontrolled copy, unless otherwise listed in Table 2. 

 

Table 1: Document Control Record 

Version 

No. 
Description Author Reviewer Reviewer Date Authorised 
[...]
Amendments or revisions of the manual will result in a new version number and date in the footer. 

 

  



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 6 of 35 
 

GLOSSARY  

 

Acronym Expanded 

AMP Asset Management Plan 

APHA American Public Health Association 

AWWA American Water Works Association 

CCP Critical Control Point 

CEO Chief Executive Officer 

DMP Drought Management Plan 

DWSNZ Water Services (Drinking Water Standards for New Zealand) 
Regulations 2022 

DWSP Drinking Water Safety Plan 

E. coli Escherichia coli 

EIR Event Investigation Report 

FAC Free Available Chlorine 

FACe Free Available Chlorine equivalent (found by calculation) 

FD Functional Description 

GIS Geographic Information System – satellite-based mapping 

GV Guideline Value 

IANZ International Accreditation New Zealand 

IEC International Electrotechnical Commission 

ISO International Organisation for Standardization 

NTU A measure of turbidity 

PLC Programmable Logic Controller 

pH A measure of acidity / alkalinity (pH 7 = neutral) 

SCADA Supervisory Control and Data Acquisition 

SOP Standard Operating Procedure 

UVT Ultraviolet Transmittance 

WDC Waikato District Council 

WTP  Water Treatment Plant 

  



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 7 of 35 
 

1. Commitment to drinking-water quality management 

WDC and Watercare are committed to the provision of safe and secure drinking-water for its consumers and 

to the future improvements that have been identified in this DWSP. The organisational commitment to 

drinking-water quality management is signed by WDC and Watercare and listed in Appendix 1: Key 

Documents Register. 

 

The Waikato District is located in the Northern Waikato region and has a resident population of 79,900 (2018 

census) which is relatively evenly mixed between urban and rural. The main urban populations are centred 

in the towns of Huntly, Ngaruawahia, Raglan, Te Kauwhata, Pokeno and Tuakau. 

 

WDC and Watercare are responsible for the management and operation of the public water supply systems 

across the Waikato District Council. Council also has an agreement with Hamilton City Council to take up to 

12,000 cubic metres per day, Watercare to take up to 5000 cubic meters per day and Te Kauwhata Water 

Association to take up to 4000 cubic metres per day for parts of the district. The supplies are managed by 

Watercare Services staff as per the operations and maintenance contract WDC has had in place from 1 

October 2019. All residential properties have been metered since 2017. In addition, all commercial and 

industrial properties are metered. WDC operates a 24-hour call centre for customer complaints about faults 

and Watercare operates a 24-hour operation on-call service to address issues as necessary. 

 

The long-term Operations and Maintenance Contract with Watercare started on the 1st of October 2019. The 

contract encompasses all aspects of water and wastewater operations, maintenance, planning and customer 

activities. All WDC Staff involved with Water and Wastewater servicing were transferred to Watercare.  

 

Relationship of WSP to organisational policy and strategy 

The provision of safe and secure drinking-water is visible in both WDC and Watercare’s organisational policies 

and strategies. WDC has established a comprehensive strategic and organisational framework in all other 

organisational policies and strategic planning documents that refer to drinking-water management.  

 

Title To access listed document 

Waikato District Council Three Waters AMP 2021-31 www.waikatodistrict.govt.nz 

Long Term Plan (LTP 21-31) 
https://www.waikatodistrict.govt.nz/your-

council/plans-policies-and-

bylaws/plans/long-term-plan 

30 Year Infrastructure Strategy (2021 – 2051) 
www.waikatodistrict.govt.nz/docs/default-

source/your-council/plans-policies-and-

bylaws/ 

Watercare Statement of Intent (SOI) 
https://www.watercare.co.nz/About-

us/Reports-and-publications 

 

 

 

 

http://www.waikatodistrict.govt.nz/


Huntly Ngaruawahia DWSP November 2023 V2.1 Page 8 of 35 
 

Engaging Stakeholders 

 

The WDC stakeholder/ Communications team maintains relationships with councillors and local board 

members and responds to queries they receive from their constituents about water quality, providing up to 

date results and confirmation that compliance is maintained. These elected officials, along with the public, 

are given the opportunity to visit treatment plants at various times throughout the year. The long-term 

stakeholder engagement strategy is listed in Appendix 1: Key Documents Register. 

 

The delivery of Drinking Water to the reticulated Waikato communities is a joint commitment between WDC 

and Watercare and the DWSP has been developed collaboratively. WDC has retained responsibility 

Stakeholder liaison and provide customer facing activities.  See figure 1: Watercare Waikato organisational 

chart that sets Watercare’s operational structure. 

 

Staff employed in each water supply area receive training specific to their operational area to ensure that 

they understand the scope of their role, can undertake required tasks safely and are competent in the 

delivery of their ‘business as usual’ responsibilities. Staff work under the supervision of experienced staff 

until such time as they undertake a competency assessment from their respective supervisor.  

In addition to the task specific training, Watercare also focuses on the professional development of staff, for 

example: 

• Following initial water treatment plant-based training, operators, process technicians and process 

engineers are enrolled to complete either their National Certificate in Drinking-water Treatment or 

the National Diploma in Drinking-water Treatment. The training undertaken is dependent on prior 

qualifications obtained and resource availability. 

• Health and Safety training, specific to role requirements. 

Watercare has developed significant in-house water supply system technical and engineering capabilities. 

This capability development has been in recognition of the need for greater technical capability dedicated to 

the management of water supply risks. 

 

Long-term employee engagement plan on awareness and involvement in safe and secure drinking-water is 

included in the training matrix programme with associated records of completion and is listed in Appendix 1: 

Key Documents Register. 

 

   

 

 

 

 

 

 

 
 



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 9 of 35 
 

Figure 1:Watercare Waikato organisational chart. 
 

 
 

The core team that lead the WSP development includes senior management, technical specialists, 

operational team leaders, process engineers, and water quality scientists. The senior staff within this core 

team hold the authority to make decisions and enact changes. They also have extensive knowledge of the 

legislative requirements around WSP development. These team members have a wide range of expertise and 

years of experience in drinking-water production, distribution, and risk management.  

 

Engaging Community 

The WDC consumer engagement strategy is led by the Communications and Customer Teams. WDC 

consumer engagement programmes are listed on the WDC public website and explain how the customers 

and community are involved in drinking-water initiatives including water conservation measure.  When there 

is a change to a community’s water supply, WDC uses these channels to inform people in advance and during 

the change. 



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 10 of 35 
 

2. Assessment of the drinking-water supply system 

Supply details 

  

Supply Details 

  

Supply Name Huntly-Ngaruawahia 

WINZ Community Code HUN002 

Supply Owner Waikato District Council 

Population Served by Supply 
17500 (2022 estimate based on connection data and Stats NZ 
Statistical area population count) 

  

Source Details 

  

Source Name Waikato River for Huntly 

Source W INZ Code S00071 

Type of Source River 

Depth of Bore NA 

Consent Expires 30-Jun-50 

  1 July 2015 to 30 June 2021 - 6,700 m3/day 

  1 July 2021 to 30 June 2027 - 6,700 m3/day 

  1 July 2027 to 30 June 2033 - 6,800 m3/day 

Maximum Consented water take: 1 July 2033 to 30 June 2039 - 6,900 m3/day 

  1 July 2039 to 30 June 2050 - 7,000 m3/day 

    

Treatment 

    

Location Huntly 

Treatment Processes 
Coagulation, Flocculation, Sedimentation, and Filtration; UV; 
Chlorination, Fluoridation 

Average Daily Volume 3557 m3/day (2022-2023) 

Peak Daily Volume 5013 m3/day (2022-2023) 

    

Distribution – Zone 1 

  

Distribution Zone Name Huntly 

Distribution Zone WINZ Code HUN002HU 

Distribution Zone Population 
8,500 (2022 estimate based on connection data and Stats NZ 
Statistical area population count) 

Source Details 

  



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 11 of 35 
 

Grid Reference of Source (NZMG) 

Easting: 2700731 Northing: 6400770 

Source Name Waikato River for Ngaruawahia 

Source WINZ Code S00070 

Type of Source River 

Depth of Bore NA 

Consent Expires 30-Jun-50 

  1 July 2015 to 30 June 2021 - 4,400 m3/day 

  1 July 2021 to 30 June 2027 - 4,500 m3/day 

Maximum Consented water take: 1 July 2027 to 30 June 2033 - 4,600 m3/day 

  1 July 2033 to 30 June 2039 - 4,800 m3/day 

  1 July 2039 to 30 June 2050 - 5,000 m3/day 

Grid Reference of Source (NZMG) 

Easting: 1788532 Northing: 5828756 

    

Treatment 

  

Location Ngaruawahia 

Treatment Processes 
Coagulation, Flocculation, Sedimentation, and Filtration; UV; 
Chlorination; Fluoridation 

Average Daily Volume 2283 m3/day (2022-2023) 

Peak Daily Volume 3249 m3/day (2022-2023) 

    

Distribution – Zone 2 

  

Distribution Zone Name Ngaruawahia 

Distribution Zone WINZ Code NGA002NG 

Distribution Zone Population 
9,000 (2022 estimate based on connection data and Stats NZ 
Statistical area population count) 

 

Water supply system description 

Huntly and Ngaruawahia supplies are connected by a bulk supply line from Huntly WTP to the Ngaruawahia 

WTP via the Ngaruawahia distribution zone. As of October 2022, the transfer line is one way only. This 

transfer line is currently used regularly, both for supply demand and also to exercise the line for turnover.  

 
 
Overview of Huntly Intake, WTP, Reservoirs, pump stations and Network 
 

The Huntly water treatment plant is located at the southern end of the Huntly township at Jackson Road. The 
treatment plant is a conventional coagulation, clarification, filtration design with UV and chlorine disinfection 
and provides water for the domestic, commercial and industrial needs of the Huntly community. The 



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 12 of 35 
 

distribution zone is predominantly urban with an on-demand supply with a small rural community to the west 
of the town that has a mix of on-demand and restricted supply.  
 
Because the Huntly WTP abstracts raw water from the Waikato River, the primary water quality concerns 
are microbiological - protozoa, bacteria / viruses, and cyanobacteria. The Waikato River water is low in 
turbidity but reasonably high in colour.  Quality is also relatively constant compared to most surface waters, 
being heavily influenced by Lake Taupo and hydro-electric impoundments along the river. 
 
Huntly Intake 
 
Raw water is abstracted from the Waikato River at an intake near to the treatment plant. Screening on the 
intake prevents debris and aquatic life from being included in the abstracted water. An automated air 
backwash system, using one compressor, is fitted to ensure the screen does not block. Two submersible 
pumps are used in duty / standby arrangement to abstract raw water. A flow meter monitors the rate of 
abstraction. An electrical connection is provided for backup power generation using a portable generator. 
 
Huntly Water Treatment Plant 

 
Raw water turbidity and pH are continuously monitored. Alum is dosed prior to, and polyelectrolyte into, 
the flash mixer tank. Dual Alum and poly pumps act as duty/standby. pH correction (pre-caustic) to optimise 
coagulation is used as required. Coagulated water pH is continuously monitored. The coagulant dose rate 
is set proportional to flow and trimmed using the output from the streaming current meter. Jar testing 
is undertaken to set the correct coagulant dose rate. Powdered activated carbon for t a s t e  n  
o d o u r  r e l a t e d  c o m p o u n d s  o r  cyanotoxin removal is also dosed at this point if required. 
Flow splitters then divide the flow between five clarifiers. A single turbidimeter monitors the water leaving 
the clarifiers, cycling around them individually. Sludge from the clarifiers is discharged to a holding tank 
where supernatant is syphoned to the Waikato River and settled sludge is discharged to the sewer 
network. A UVT meter measures the filtered water transmissivity prior to the UV reactors. Two UV reactors, 
acting in duty / manual standby configuration, disinfect the filtered water.  

 
Water for the Huntly WTP is sourced from the Waikato River. Based on the catchment risk assessment and 
analysis of protozoa data by Massey University the protozoal risk category for the Huntly source water has 
been determined as 4-log. The Huntly WTP treatment process is designed to achieve 7 log credits under 
normal operating conditions. 4 log credits are achieved by meeting the requirements of coagulation, 
sedimentation, and filtration. Further 3 log credits are achieved by meeting the requirements of ultraviolet 
light disinfection. At no time WTP is allowed to operate below 4-log removal. 
 
Clarified water is filtered through five gravity sand filters. Chlorine gas is dosed prior to the sand filters to 
assist with precipitation of iron and manganese.   The filter media is a mixture of sand and pumice. 
Backwashing of the filters is carried out at regular time intervals but can also be triggered by high turbidity, 
headloss or manual intervention. Backwash air scour is provided by two blowers acting in duty / standby 
configuration. Backwash water is drawn from the clear water tank utilising 1 of 2 holding tank pumps. 
Backwash wastewater from the filters is discharged to a holding tank where supernatant is syphoned to 
the Waikato River and settled sludge is discharged to the sewer network. The turbidity of filtered 
water leaving each sand filter is monitored by individual turbidimeters and a filter to waste facility is in 
place following filter backwash and if raised turbidity levels are detected. 
 
UV disinfection is provided by two duty/standby WEDECO Spektron 250e currently validated to UVDGM for 
protozoal compliance. Any divergence from the validated performance (required dose) will be shown and 
logged as an alarm condition. Validation certificates are listed in Appendix 1: Key Documents Register. 
 



Huntly Ngaruawahia DWSP November 2023 V2.1 Page 13 of 35 
 

The water is chlorinated post filtration and post  UV with chlorine gas using one chlorinator. Chlorine 
dosing is currently flow paced and adjusted manually. The chlorine dosing system uses pressurised feed 
water and a venturi vacuum delivery. One 920kg drum and one 70kg cylinder, acting as duty / standby, 
are kept at the treatment plant. After chlorination the water enters a clear water tank that provides 30 
minutes contact time. 
 
The water in the clear water tank is dosed with caustic soda for pH correction and sodium fluoride, each 
having a single dose pump, before it is pumped to a 900m3 holding tank using two pumps, acting in duty / 
standby configuration. 
 
The final water is continuously monitored for turbidity, chlorine, pH and fluoride using duplicate 
instrumentation. The results are telemetered to the W DC office. The monitoring equipment is 
calibrated weekly and validated quarterly. 

 
The holding tank is fitted with two pumps, acting in duty / standby configuration, which pump final water 
through the reticulation to the storage reservoirs. 

 
An electrical connection is provided for backup power generation using a portable generator. 
 
Huntly Reticulation 
 
Four high lift pumps at the treatment plant provide water to the reticulation and five reservoirs. The 
reservoirs are Kimihia 1,135m3, Upland Rd 1,135m3, Huntly West Rotowaro Rd 2,270m3, Huntly West 
Heatherington Rd 500m3, and Jackson Street 2,273m3. Two pumps at the treatment plant transfer water to 
the Ngaruawahia treatment plant, via the Ngaruawahia network when demand requires. 
 
The reservoirs are alarmed for high and low water level, sending a message to the duty operator. Much of 
the distribution network has been replaced over the years and it is now made up of PE, HDPE and PVC pipes. 
A description of reservoirs is included the Reservoir Register listed Appendix 1: Key Documents Register. 
 
 
  



Huntly Ngaruawahia DWSP November 2023 V2.1  Page 14 of 35 
 

Figure 2: Huntly Water Supply location 



Huntly Ngaruawahia DWSP November 2023 V2.1  Page 15 of 35 
 

Figure 3: Huntly Water Supply Flow Diagram. 

 



Huntly Ngaruawahia DWSP November 2023 V2.1  Page 16 of 35 
 

Overview of Ngaruawahia Intake, WTP, Reservoirs, pump stations and Network 
 
The Ngaruawahia water treatment plant is located on Brownlee Avenue, Ngaruawahia. The treatment 

process is a conventional coagulation, clarification, filtration design with chlorine disinfection and provides 

potable water for domestic, commercial, and industrial needs. The Ngaruawahia distribution covers the 

Horotiu, Hopuhopu and Taupiri area. Urban areas are provided with on-demand supply, and rural areas are 

provided a restricted supply. 

 
Because the Ngaruawahia WTP abstracts raw water from the Waikato River, the primary water quality 

concerns are microbiological - protozoa, bacteria / viruses and cyanobacteria. The Waikato River water is 

low in turbidity but reasonably high in colour. Quality is also relatively constant compared to most surface 

waters, being heavily influenced by Lake Taupo and hydro-electric impoundments along the river. 

 

Ngaruawahia Intake 
 
Raw water is abstracted from the Waikato River at an intake near to the treatment plant. Screening on the 

intake prevents debris and aquatic life from being included in the abstracted water. An automated air 

backwash system, using one compressor, is fitted to ensure the screen does not block. Two submersible 

pumps are used in duty / standby arrangement to abstract raw water. A flow meter monitors the rate of 

abstraction. Abstracted water is dosed with Powdered Activated Carbon (PAC) seasonally at the intake. An 

electrical connection is provided for backup power generation using a portable generator. 

 

 
Ngaruawahia Water Treatment Plant – Lower Section 

 
Raw water turbidity and pH is continuously monitored. Alum and polyelectrolyte is dosed prior to entering 

the flash mixer tank (effective mixing is achieved through the use of an in-line static mixer prior to the flash 

mixer tank). Alum pumps act in duty/assist arrangement, poly pumps act in duty/standby arrangement. 

pH correction (pre-caustic) to optimise coagulation is used as required. Coagulated water pH is 

continuously monitored. The coagulant dose rate is proportional to flow and trimmed using the output 

from the streaming current meter. Jar testing is undertaken to set the correct coagulant dose rate. Flow is 

then divided between two clarifiers. A single turbidimeter monitors the combined water leaving the 

clarifiers. Sludge from the clarifiers is discharged to the sewer system. 

 
Water for the Ngaruawahia WTP is sourced from the Waikato River. Based on the catchment risk 

assessment and analysis of protozoa data by Massey University the protozoal risk category for the 

Ngaruawahia source water has been determined as 4-log. The Ngaruawahia WTP treatment process is 

designed to achieve 7 log credits under normal operating conditions. 4 log credits are achieved by meeting 